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SPORTON LAB.
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Conducted Spurious Emission

FR1 n77 / 10MHz / DFT-S OFDM / BPSK
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FR1 n77 / 10MHz / DFT-S OFDM /QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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FR1 n77 /50MHz / DFT-S OFDM / BPSK
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FR1 n77 /60MHz / DFT-S OFDM /QPSK
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FR1 n77 /100MHz / DFT-S OFDM / BPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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30.000 MHz 1,000 GHz 1,000 MHz 997.45439 MHz -49.49 dBm -36.49 dB 30.000 MHz 1.000 GHz 1.000 MHz 800.35116 MHz -49.53 dBm -36.53 dB
1.000 GHz 3,680 GHz 1,000 MHz 3.67983 GHz -38.54 dém -25.84 dB 1.000 GHz 3.680 GHz 1.000 MHz 3.16768 GHz -43.86 dém -30.86 dB
4.000 GHz 10,000 GHz 1,000 MHz 7.40277 GHz -41.95 dBm -28.95 dB 4.000 GHz 10.000 GHz 1.000 MHz 6.99200 GHz -44.02 dBm -31.02 dB
10.000 GHz 25,000 GHz 1,000 MHz 1599911 GHz -42.55 dam -29.55 de 10.000 GHz 25.000 GHz 1.000 MHz 15.97614 GHz -42.75 dem -29.75 de
25.000 GHz 40,000 GHz 1,000 MHz 39,87508 GHz -38.32 dém -25.32 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.99883 GHz -38.45 dBm -25.45 dB
( | ) - ( ] J -

Highest Channel / 1RB1

NA

Spectrum k=
Ref Level 0.00 dBm Offset 13.49 dB Mode Sweep
SGL Count 100/100
@1 AvgPwr
Limit ihuuk PAES
10 4peBPURIOUS LINE ABS PASS
SPURIOUS_LINE_ABS.
20 d8
-30 dB
-40 dBm
] PSS T A prrr™
P ™| rrpermpar A i
ol
-60 dam
70 dB
-80 dB
-90 dBm
Start 30.0 MHz 91005 pts Stop 40.0 GHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALi
30.000 MHz 1,000 GHz 1,000 MHz 854.17271 MHz -49.51 dBm -36.61 dB
1.000 GHz 3,680 GHz 1,000 MHz 325779 GHz -44.39 dBm -31.39 dB
4.000 GHz 10,000 GHz 1,000 MHz 4,00460 GHz -43.17 dBm -30.17 dB
10.000 GHz 25,000 GHz 1,000 MHz 1765937 GHz -42.76 dBm -29.76 de
25.000 GHz 40,000 GHz 1,000 MHz 39,98242 GHz -38.56 dBm -25.56 dB
( | )

NA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : XMR2023RG500LNA

Page Number 1 A39 of A128



SPORTON LAB.

FCC RF Test Report

Report No. : FG2D0201M

FR1 n77 /100MHz / DFT-S OFDM /QPSK

Lowest Channel / 1IRB1

Middle Channel / 1IRB1
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30.000 MHz 1,000 GHz 1,000 MHz 942.42064 MHz -49.50 dBm -36.60 dB 30.000 MHz 1.000 GHz 1.000 MHz 988.24169 MHz -49.56 dBm -36.56 dB
1.000 GHz 3,680 GHz 1,000 MHz 3.67849 GHz -35.55 dém -22.55 dB 1.000 GHz 3.680 GHz 1.000 MHz 3.16735 GHz -44.36 dBm -31.36 dB
4.000 GHz 10,000 GHz 1,000 MHz 7.40277 GHz -41.10 dBm -28.10 dB 4.000 GHz 10.000 GHz 1.000 MHz 7.58276 GHz -42.57 dBm -29.57 dB
10.000 GHz 25,000 GHz 1,000 MHz 1765562 GHz -42.72 dBm -29.72 de 10.000 GHz 25.000 GHz 1.000 MHz 17.65421 GHz -42.71 dBm -29.71 de
25.000 GHz 40,000 GHz 1,000 MHz 39,98758 GHz -38.50 dBm -25.50 dB 25.000 GHz 40.000 GHz 1.000 MHz 39.89336 GHz -38.31 dBm -25.31 dB
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25.000 GHz 40,000 GHz 1,000 MHz 39,48931 GHz -38.47 dBm -25.47 dB
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Frequency Stability

Test Conditions FR1 n77 (QPSK) / Middle Channel Limit
BW 20MHz Note 2.
Temperature Voltage

(°C) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0027
40 Normal Voltage 0.0013
30 Normal Voltage 0.0015
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0019
0 Normal Voltage 0.0022

-10 Normal Voltage 0.0013 PASS
-20 Normal Voltage 0.0017
-30 Normal Voltage 0.0006
20 Maximum Voltage 0.0021
20 Normal Voltage 0.0028
20 Battery End Point 0.0017

Note:

1. Normal Voltage =3.8 V. ; Battery End Point (BEP) =3.3 V. ; Maximum Voltage =4.3 V.

2. Note: The frequency fundamental emissions stay within the authorized frequency block.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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s=amranas. FCC RF Test Report Report No. : FG2D0201M

FR1 N77 UL MIMO

Peak to Average Ratio

NR SCS Bandwidth Arfcn Freq Modulation RB Result Limit Verdict
Band (kHz) (MHz) (MHz) (dB) (dB)

77 30 100 656000 3840.0 CP-OFDM QPSK 273@0 10.66 13 PASS

77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 11.16 13 PASS

77 30 100 656000 3840.0 CP-OFDM 16 QAM 273@0 10.71 13 PASS

77 30 100 656000 3840.0 CP-OFDM 16 QAM 1@0 10.26 13 PASS

N77(100M)_CP-OFDM_QPSK_Outer_Full Mid_CH  N77(100M)_CP-OFDM_QPSK_Edge 1RB_Left_Mid_CH

Average Powss

N77(100M)_CP-OFDM_16 N77(100M)_CP-OFDM_16
QAM_Outer_Full_Mid_CH QAM_Edge_1RB_Left_Mid_CH
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s=amranas. FCC RF Test Report Report No. : FG2D0201M

Occupied Bandwidth

NR SCS Bandwidth Arfcn Freq Modulation RB OBW 26dB BW
Band (kHz) (MHz) (MHz) (MHz) (MHz)
77 30 10 656000 3840.0 CP-OFDM QPSK 24@0 8.575 9.375
77 30 10 656000 3840.0 CP-OFDM 16 QAM 24@0 8.5786 9.264
77 30 10 656000 3840.0 CP-OFDM 64 QAM 24@0 8.5716 9.395
77 30 10 656000 3840.0 CP-OFDM 256 QAM 24@0 8.5773 9.259
77 30 15 656000 3840.0 CP-OFDM QPSK 38@0 13.568 14.52
77 30 15 656000 3840.0 CP-OFDM 16 QAM 38@0 13.537 14.38
77 30 15 656000 3840.0 CP-OFDM 64 QAM 38@0 13.561 1441
77 30 15 656000 3840.0 CP-OFDM 256 QAM 38@0 13.554 14.22
77 30 20 656000 3840.0 CP-OFDM QPSK 51@0 18.16 19.3
77 30 20 656000 3840.0 CP-OFDM 16 QAM 51@0 18.194 19.23
77 30 20 656000 3840.0 CP-OFDM 64 QAM 51@0 18.155 18.98
77 30 20 656000 3840.0 CP-OFDM 256 QAM 51@0 18.205 19.22
77 30 40 656000 3840.0 CP-OFDM QPSK 106@0 37.796 39.39
77 30 40 656000 3840.0 CP-OFDM 16 QAM 106@0 37.783 39.28
77 30 40 656000 3840.0 CP-OFDM 64 QAM 106@0 37.875 39.19
77 30 40 656000 3840.0 CP-OFDM 256 QAM 106@0 37.813 39.22
77 30 50 656000 3840.0 CP-OFDM QPSK 133@0 47.401 48.97
77 30 50 656000 3840.0 CP-OFDM 16 QAM 133@0 47.536 49.27
77 30 50 656000 3840.0 CP-OFDM 64 QAM 133@0 47.587 49.35
77 30 50 656000 3840.0 CP-OFDM 256 QAM 133@0 47.425 49.32
77 30 60 656000 3840.0 CP-OFDM QPSK 162@0 57.638 59.74
77 30 60 656000 3840.0 CP-OFDM 16 QAM 162@0 57.783 60.02
77 30 60 656000 3840.0 CP-OFDM 64 QAM 162@0 57.756 59.72
77 30 60 656000 3840.0 CP-OFDM 256 QAM 162@0 57.962 59.74
77 30 80 656000 3840.0 CP-OFDM QPSK 217@0 77.397 79.89
77 30 80 656000 3840.0 CP-OFDM 16 QAM 217@0 77.396 79.91
77 30 80 656000 3840.0 CP-OFDM 64 QAM 217@0 77.461 80.04
77 30 80 656000 3840.0 CP-OFDM 256 QAM 217@0 77.508 79.88
77 30 90 656000 3840.0 CP-OFDM QPSK 245@0 87.272 90.29
77 30 90 656000 3840.0 CP-OFDM 16 QAM 245@0 87.541 90.21
77 30 90 656000 3840.0 CP-OFDM 64 QAM 245@0 87.5 90.33
77 30 90 656000 3840.0 CP-OFDM 256 QAM 245@0 87.556 90.21
77 30 100 656000 3840.0 CP-OFDM QPSK 273@0 97.14 100.5
77 30 100 656000 3840.0 CP-OFDM 16 QAM 273@0 97.185 100.4
77 30 100 656000 3840.0 CP-OFDM 64 QAM 273@0 97.385 100.5
77 30 100 656000 3840.0 CP-OFDM 256 QAM 273@0 97.154 100.5
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N77(50M)_CP-OFDM_64 QAM_Outer_Full_Mid_CH
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Conducted Spurious Emissions

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph -
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 647000 3705.0 CP-OFDM 16 QAM 1@0 see graph -
77 30 10 647000 3705.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 10 647000 3705.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 10 656000 3840.0 CP-OFDM QPSK 1@0 see graph ---
77 30 10 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 656000 3840.0 CP-OFDM 16 QAM 1@0 see graph ---
77 30 10 656000 3840.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 10 656000 3840.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 10 665000 3975.0 CP-OFDM QPSK 1@0 see graph
77 30 10 665000 3975.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 665000 3975.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 10 665000 3975.0 CP-OFDM 16 QAM 1@0 see graph
77 30 10 665000 3975.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 10 665000 3975.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 50 648334 3725.01 CP-OFDM QPSK 1@0 see graph ---
77 30 50 648334 3725.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 648334 3725.01 CP-OFDM 16 QAM 1@0 see graph ---
7 30 50 648334 3725.01 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 50 648334 3725.01 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 50 656000 3840.0 CP-OFDM QPSK 1@0 see graph
77 30 50 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 663666 3954.99 CP-OFDM QPSK 1@0 see graph
77 30 50 663666 3954.99 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 663666 3954.99 CP-OFDM QPSK 1@0 see graph PASS
77 30 50 663666 3954.99 CP-OFDM 16 QAM 1@0 see graph
77 30 50 663666 3954.99 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 50 663666 3954.99 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM 16 QAM 1@0 see graph
77 30 100 650000 3750.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 100 650000 3750.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 656000 3840.0 CP-OFDM QPSK 1@0 see graph PASS
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77 30 100 656000 3840.0 CP-OFDM 16 QAM 1@0 see graph -

77 30 100 656000 3840.0 CP-OFDM 16 QAM 1@0 see graph PASS
i 30 100 656000 3840.0 CP-OFDM 16 QAM 1@0 see graph PASS
i 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph -—-

77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM QPSK 1@0 see graph PASS
i 30 100 662000 3930.0 CP-OFDM 16 QAM 1@0 see graph -—-

i 30 100 662000 3930.0 CP-OFDM 16 QAM 1@0 see graph PASS
77 30 100 662000 3930.0 CP-OFDM 16 QAM 1@0 see graph PASS
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N77(50M)_CP-OFDM_QPSK_Edge 1RB_Left Low CH

[——————

start 30 MHz Video BW 3.0 MHz"
a

Function Width

N77(50M)_CP-OFDM_16 QAM_Edge_1RB_Left_Low_CH

Video BW 3.0 MHz"

Function Function Width

N77(50M)_CP-OFDM_QPSK_Edge_1RB_Left Mid_CH

en 30 g Ty Power (RS
Conectons; Of 0 Avgliokd: 100100
Froq Rek Irt{

Video BW 3.0 MHz"

Function Function Width

N77(50M)_CP-OFDM_QPSK_Edge 1RB_Left Low CH

whien 308 g Type: o (RM

Tii: Free Fun

N77(50M)_CP-OFDM_16 QAM_Edge_1RB_Left_Low_CH

HAlten: 30 08

Video BW 3.0 MHZ' Stop 39,800 GHz|
ms (40001 pts)

N77(50M)_CP-OFDM_QPSK_Edge_1RB_Left Mid_CH

oy Typer Fower (RMS] |,
Ao 100400

Video BW 3.0 MHZ'

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : XMR2023RG500LNA

Page Number : Ab4 of A128



saronas. FCC RF Test Report

Report No. : FG2D0201M

N77(50M)_CP-OFDM_16 QAM_Edge 1RB_Left Mid_CH

#hlten: 30

Function Function Width

N77(50M)_CP-OFDM_QPSK_Edge 1RB_Left High CH

U+

IputZ 00 #alten 30
s Off

Video BW 3.0 MHz"

Function Function Width

N77(50M)_CP-OFDM_16 QAM_Edge 1RB_Left_High CH

o Typer Powser (RMS] ¢
AuglHok: 100/100

Video BW 3.0 MHz"

Function Function Width

N77(50M)_CP-OFDM_16 QAM_Edge 1RB_Left Mid_CH

whien 308 : g Type. o (RMS)
AulHold 100100
Tii: Free Fun

.47 dB
Ref Level 30,00 dBm

Video BW 3.0 MHZ'

Function

N77(50M)_CP-OFDM_QPSK_Edge 1RB_Left High CH

Scale/Div 10 dB

Video BW 3.0 MHZ'

Function Function Width

N77(50M)_CP-OFDM_16 QAM_Edge 1RB_Left High CH

o Typer Power (RMS)
AuglHokd: 100/100

Video BW 3.0 MHZ'

Function Function Width

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FCC ID : XMR2023RG500LNA

Page Number : Ab5 of A128



s=amranas. FCC RF Test Report Report No. : FG2D0201M

N77(100M) CP-OFDM_QPSK_Edge 1RB_Left_Low _CH N77(100M)_CP-OFDM_QPSK_Edge 1RB_Left_Low_CH

#hlten: 30

whien 308 : g Type. o (RMS)
AulHold 100100
Tii: Free Fun

Ref Level 30,00 dBm

Video BW 3.0 MHZ'

Function Function Width Function

N77(100M)_CP-OFDM_16 QAM_Edge_1RB_Left_Low_CH N77(100M)_CP-OFDM_16 QAM_Edge 1RB_Left_Low_CH

U+

IputZ 00 #alten 30 HAlten: 30 08
s Off

Scale/Div 10 dB

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Function Width

N77(100M)_CP-OFDM_QPSK_Edge_1RB_Left_Mid_CH N77(100M)_CP-OFDM_QPSK_Edge_1RB_Left_Mid_CH

Sl
[Swept SA

KEYSIGHT lnput RF Input #Allen 30 &8 el o Typer Power (RMS) |- rl ey Typex Power (RMS)
Conectons; Of Avgliokd: 100100 6 Ao 100400

4 dBm

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width

Function Function Width

Sporton International Inc. (Kunshan) Page Number : Ab6 of A128
TEL : +86-512-57900158

FCC ID : XMR2023RG500LNA



s=amranas. FCC RF Test Report Report No. : FG2D0201M

N77(100M)_CP-OFDM_16 QAM_Edge 1RB_Left Mid_CH N77(100M) CP-OFDM_16 QAM_Edge 1RB_Left_Mid_CH

aten 306 whien 308 : g Type. o (RMS)
AulHold 100100
Tii: Free Fun

6.4
Ref Level 30,00 dBm

Video BW 3.0 MHZ'

Function Function Width Function

U+

IputZ 00 #alten 30
s Off

HAlten: 30 08

Scale/Div 10 dB

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Function Width

oy Typer Power (RMS) 1 el oy Typer Power (RMS]
Avgliokd: 100100 ors: OF 6 Ao 100400

Video BW 3.0 MHz" Video BW 3.0 MHZ'

Function Function Width Function Function Width

an
-
2
B

Sporton International Inc. (Kunshan) Page Number : AG7 of A128
TEL : +86-512-57900158

FCC ID : XMR2023RG500LNA



s=amranas. FCC RF Test Report Report No. : FG2D0201M

Conducted Band Edge

NR SCS Bandwidth Arfcn Freq Modulation RB Result Verdict
Band (kHz) (MHz) (MHz)
i 30 10 647000 3705.0 CP-OFDM QPSK 1@0 see graph PASS
7 30 10 647000 3705.0 CP-OFDM 16 QAM 1@0 see graph PASS
i 30 10 647000 3705.0 CP-OFDM QPSK 24@0 see graph PASS
7 30 10 647000 3705.0 CP-OFDM 16 QAM 24@0 see graph PASS
i 30 10 665000 3975.0 CP-OFDM QPSK 1@23 see graph PASS
7 30 10 665000 3975.0 CP-OFDM 16 QAM 1@23 see graph PASS
7 30 10 665000 3975.0 CP-OFDM QPSK 24@0 see graph PASS
7 30 10 665000 3975.0 CP-OFDM 16 QAM 24@0 see graph PASS
7 30 50 648334 3725.01 CP-OFDM QPSK 1@0 see graph PASS
7 30 50 648334 3725.01 CP-OFDM 16 QAM 1@0 see graph PASS
7 30 50 648334 3725.01 CP-OFDM QPSK 133@0 see graph PASS
7 30 50 648334 3725.01 CP-OFDM 16 QAM 133@0 see graph PASS
7 30 50 663666 3954.99 CP-OFDM QPSK 1@132 see graph PASS
7 30 50 663666 3954.99 CP-OFDM 16 QAM 1@132 see graph PASS
7 30 50 663666 3954.99 CP-OFDM QPSK 133@0 see graph PASS
7 30 50 663666 3954.99 CP-OFDM 16 QAM 133@0 see graph PASS
7 30 100 650000 3750.0 CP-OFDM QPSK 1@0 see graph PASS
7 30 100 650000 3750.0 CP-OFDM 16 QAM 1@0 see graph PASS
7 30 100 650000 3750.0 CP-OFDM QPSK 273@0 see graph PASS
7 30 100 650000 3750.0 CP-OFDM 16 QAM 273@0 see graph PASS
7 30 100 662000 3930.0 CP-OFDM QPSK 1@272 see graph PASS
7 30 100 662000 3930.0 CP-OFDM 16 QAM 1@272 see graph PASS
7 30 100 662000 3930.0 CP-OFDM QPSK 273@0 see graph PASS
7 30 100 662000 3930.0 CP-OFDM 16 QAM 273@0 see graph PASS
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Stop 4.080 GHz

Ampifu

N77(50M)_CP-OFDM_QPSK_Edge 1RB_Left Low CH

Ref Lyl Offset 16.41 48
Ref Value 30.00 dBm

Stop 3.800 Gz

Ampiiu

alefDiv 10.0 0B

Start 3.600 GHz Stop 3.800 GHz
4 Range Takle

N77(10M)_CP-OFDM_16 QAM_Outer_Full_High_CH

Stop 4.080 GHz

N77(50M)_CP-OFDM_16 QAM_Edge_1RB_Left_Low_CH

ScaleiDiv 10.0 dB

Stop 3.800 GHz

ScaleiDiv 10.0 dB

Stop 3.800 GHz
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